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Breakdown for Bow Assembly
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Breakdown for Bow Assembly
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Breakdown for blade guide Assembly
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Breakdown for Base Assembly
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Parts List for the MBS-56CS Bandsaw

Index Part

No. No. Description Size Qty.
1. TS-0051031.....cccccevvviiiiiiiinnnn, Hex Cap BOlt............cooovvviiiiii, 5/16"x3/4”..................
2. TS-0561011......cccccevvviiieiinnnnn, HeX NUL.......oovvviiiiiiiiiiiiiieeeceeeeeeeeeeeee LA e,
C IR TS-0680021......cconvvvveveiecanne, FlatWasher ..........coooiiiiiiiiiii 1A i
8.vri. TS-0680031......cccccevvviveeiinennnn, Flat Washer ..................cccoo, 51167 11
11........ TS-0051051....cccvvviiiieiiiiiniinenn, Hex Cap BOlt...........cooooiiii, 5M6°X1”" .
12....... TS-0561021.......cccccevvviieiinnnnn, HeX NUL.......ooovviiiiiiiiiiieieeeeeeeeeeeeeeeeee 51167
16........ HVBS462-016........ccccccvvvevenneeee. EIECrC COrd ...covvneieei e
17....... HVBS462-017........cccccvvvvvvennnnn Pivoting RO .....coooiiiiiiie
19........ HVBS462-019...........ccccevvvveeeen. SEOCK SEOP ..vvvviiiiiiiiiii s
20........ TS-0270021 .....ccevnvviieiiiecie, Socket Set SCrew........cccveevevviiiieiiiieeeen, 5/16”x5/16” .................
21........ HVBS462-021.........cccccvvvvvveeenn. StOCK StOP ROU.......eviiiiiiiiiiiiiieiieeeieeiieviavseaee e eeeeeeseeaseeaenne
24........ TS-0561021.......cccccevviiieeiinnnn, HeX NUL.......ooovvviiiiiiiiiiiiieeeeeeeeeeeeeeeeeee 516"
25........ TS-0051031...cccvvvvniiieeiiiiniinnnn, Hex Cap BOlt..........cooooeiiii, 5/16”°x3/4”...................
26........ HVBS56M-026E........................ Plum Knob ...
27........ HVBS462-027.......ccccvvvvvvennnnn Wheel Handle ...
28........ HVBS462-028...........cccccvvvvee. Hand Wheel ...
31........ HVBS56M-031..........ccccvvvveeennn. SCIEW ..vveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeaeeeeeeeeeees 5M16°X1" .o
35........ TS-0680041........ccccceeveieiiinnnnnn, Flat Washer .......................l, 318" X1 e
44........ HB56M-044...........ccovevieein, EIECtriC Cable.......ocieeiieeeee e
50........ TS-0081031.......ccceeevvieeeeieeenn, Hex Cap Bolt...............ccooo, 5/16"x3/4”...................
51........ TS-0680031.......cccceevvveeeiieennnn, Flat Washer .......................l, 516"
54........ MBSS56CS-054E ..................... PivVOt BIracCKet.........coovviiiiiiiiii
57..... HVBS56M-057.......cccccvvvvnnennnn. Adjustable Bracket LH.............ccooviviiiiiiiiecieeeeieee e
57A ... HVBS56M-057A........ccccvveeeeenn. Adjustable Bracket Assembly LH............cccovviiiiiiiiiieeeiee,
58........ HVBS462-058...........cccccvvvvveenn. KNOD ..o 14" s
60........ HVBS462-060..............ccccvvveeen. C-CliP e S10 .
61........ BB-6000ZZ ......ccooeevvvvveiiiaeeeenn, Ball Bearing .....cc.ocoevvveevveiiiieeereeeiinnn 6000ZZ......ccccvvvvnnnnnn.
62........ HVBS462-062.............ccccevvveeen. GUITE PIVOL ....eeiiiiiiiiiieiiieiee ettt eeeeeeeeeeeeeeeene
62A ..... HVBS462-062A.........cccovvveeennnnn. Center Shaft Assembly (Includes: #60-62)..........ccccceeeeeeeeerennnnn.
62-1.....HVBS462-062-1............ccevvvnnnn. Centrifugal Guide PiVOL ...........coiiiiiiiiieci e,
62-1A ..HVBS462-062-1A .........cccvvvennn. Eccentric Shaft Assembly (Includes: #60,61,62-1).....................
63........ HVBS462-063.........ccccvvvvveeennnn. Bearing Shaft Pin..........cccooiiiiiiiiiii e
64-1.....HVBS462-064-1............ccevveenn. Blade Seat Left ...
64-2.....HVBS462-064-2...........cccvvvvnnnnn. Blade Seat Right............coiiiiiiiii e
65........ HVBS56M-065...........ccccceeennnene. Adjustable Bracket RH ..........c.coooiiiiiiiiiieciie e
65A ..... HVBS56M-065A..........cccceeenneee. Adjustable Bracket Assembly RH ............ccoooviiiiiiieciiii,
66........ HVBS56M-066...............ccceveeenn. LOCK KNOD...cooiiiiiiieee
68........ TS-0813021.....ccccevviiiiiiiiiiieenn, Flat Head Machine Screw ...................... 1/47X3/8" v
69........ HVBS462-069............ccccvvvvveenn. Deflector Plate .......ooovvvviiii
70........ TS-0561031.....ccccevvviiiiiiiiinnnnn, HeX NUL.......oooviiiiiiiiiiieeeeeee 318"
1. HVBS462-071........cccccvvvvvvennnnn. Blade Wheel DIiVe ........coooiviiiiii
72........ HVBS462-072.......cccccvvvvviinnnnn. Bearing COVEr......ccoiiiiiiiiiiiee
73........ HVBS462-073......cccccccvvvvviinnnnn, KEY i 5XBX25 ..oiiiiiiiiiiii,
74........ HVBS56M-060.............ccccevveenn. (O O 1 o PP S15..
75........ HVBS462-075.......ccccccvvvviiinnnnn. Hex Cap Bolt (w/Washer)..........ccccccee..... 1A' X2" s
77........ HVBS462-077.......ccccvvvvviininnnnn. Idle Blade Wheel...........oooiiiii
78........ TS-0680031.....cccccvvvviiiiiiiiinnnn, FlatWasher ............cccccoo, 516" .o
79........ HVBS462-079........cccccvvvvvvinnnnnn Blade Tension Knob..........cccccvvvvvvvennnene. 318"
80........ HVBS462-080...........cccccvvvvvennnn. SPIING ettt
81l........ HVBS56M-081............ccccvvvvrenn. SAW BOW. ..ttt s
............ HVBS56M-081G ....................... SAW BOW(Gray COION) ...coeeveiiieiiiiiieieeeeee e
83........ TS-0070031.....cccevvviiiiiiiiiiiinnn, Cap SCrEW ....cvvveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeens 12°X1-1/2" i,
84........ HVBS56M-084..........ccoeevevnnens Motor Mount Plate...........coovviiiiiiiii
84-1.....HVBS56M-084-1...........cccvvunnnnn. TenSioN BraCKet........oooiiiiiiiiiieeeie e



Index Part

No. No. Description Size Qty.
85........ HVBS463-085E............ccvvvveeeeen. MOLOT it 1/2HP/1ph/230V .........
............ HVBS56M-0850LE................... Overload Protection ...........cccccceeevveeeeec A i,
............ HVBS56M-085CE ..................... Capacitor Cover (Not ShOWN) ...
............ HVBS56M-085CAE................... Capacitor (not shown)............................200MFD,125VAC .......
............ HVBS56M-085FE ..................... Fan (N0t ShOWN) ..o
............ HVBS56M-085FCE................... Fan Cover (N0t ShOWN) ...
86........ HVBS462-086...........cccvvvvnnnnnnn. MOLOr PUIBY ...
87........ BB-6202ZZ .............cccovviiiiinin, Ball Bearing .........cccceeeevveiiiiiei 6202ZZ.........cccceeee
88........ HVBS462-088.........ccccvvvvniinnnn. Bearing Bushing..........coooo
89........ OS-15375 i, Ol SAI....uuuiiiiiii
90........ HVBS462-090........cccevvvveinnens Transmission Wheel Shaft............cccccooiiiiiiiiiii e,
91........ HVBS462-091.......ccccvvviiiiis WOIM GRAN ...t eeeas
92........ HVBS462-092.......cccvviviiiis Gear BoOX GASKE! ......oiiieiiiieiiiiiee e
93........ HVBS462-093........cccviiviiiiies Gear BOX COVEI ....uiiiiiiii e
............ HVBS462-093G......................... Gear Box Cover(gray Color)........ccccoeeiiiiiiiiiiiiiiieeeee
9........ HVBS462-094........cccovvvvvnninnnn. Worm Gear (W/Shaft) ...
95........ HVBS462-095.......ccccoviiiviiiennnnn. ST o118 To 1 1 ISP PPPPPPPNt
9%........ HVBS462-096..........cccvvvvnnninnnnn. Bearing BUshing..........coooii
97........ TS-0050011...cccvvvieeeiiiiiiiinnnnn. Hex Cap Bolt...............ccooo, TA'XA 2" oo,
97-1.....HBS56S-97-1......ceevvvveeeeiinnnen Washer.......ccoooiiii LA e,
929........ HVBS462-099........cccevvivvviennnnn. S 0 (o7 =] GRS PPPPPPPPPRS
100...... HVBS462-100........ccccevvvvevenenns Flat Cross Head SCrew ...........ccoevvvvvennn. 5/32"X3/8” ..o
101...... HVBS462-101........cccovvvvvinienn. Worm Gear PUllEY........ooooiiiii
102...... TS-0720081......ccccevvviiiiiiiiien, Lock Washer.......ccccceviiiii, 516" .
103...... HVBS462-103........cccovvvvveeneennn, Blade Tension Sliding Plate...........ccooovieiiiiiiiiiie e
104...... TS-0270051.....cccccvviiiiiiiiiie, Socket Set SCreW.........evvveevevvevieiiiiiieenns 5M16°x1/2" ...
105...... HVBS462-105........cccccvvvveeennnn, SPING PiN oo
106...... HVBS462-106..........ccccvvvvneennnn. Sliding Plate Draw BIOCK ...........coiiiiiiiieiiie e,
107...... HVBS462-107........cccccvvvviininnnn. Blade Wheel Shaft ...
108...... HVBS462-108...........ccccvvvveeenn. ] o= 1 0 =1 [ Tox SRR PPPPRPPN
109...... HVBS462-109........cccccvvvveeennnn. Blade Tension Sliding GUIdE ..........ccooeieiiiiiiiiiiie e,
110...... HVBS462-110........cccccvvvvnneennnn. Motor Pulley Cover Assembly.........cooooeeviiiiiiiiiieeeeceiiie e,
112...... VB-A22 ..., V-Belt...ooo oo A22 s
113...... 414301 ..o, Blade .....coooiiiii
114...... TS-0680041......ccccevvvviiiiiiinnnnn, FlatWasher ............ccccoo, 3187
117...... TS-0090061......ccccevvvviiiiiiiinenn, HEX SCreW ......ccovvvviiviiiiiiiiiiiiiiiieieeeeeeee 3/8°x1-1/4"..................
120...... HVBS462-120.........ccccvvvvneennnnn. BUSRING ..o
123...... TS-0050031....ccccvvvvieeerieeniinnnnn, (O 1o IS o = 1/4°X3/4” ...,
124...... HVBS463-124.........ccccccvvvvveenn Machine SCrew .........ccccceeeeeiii, 3/16"°x3/4" ................
125...... TS-0051031....cccvvveviieeeireeniinnnnn, Hex Cap BOlt....cooooeieieiiieeeeeee, 5/16"X3/4"........ovvnnnn...
126...... HVBS462-126..........cccvvvvnnnnnnn. BUSRING ..o
132...... HVBS462-132.......cccccvvvvieeennnn, Blade Guard-Right .........cccoooiiiiiiiiiiie e
132-1...HVBS462-132A.............ceeeeeen. Blade Guard-Left.........cooooiiiiiiiii,
159-1...HBS56S-159-1..........ccceevvienennn. NUL. e
141...... TS-0561021.....ccccccvvviiiiiiiiinnnn, HeX. NUL.......ooovviiiiiiiieee 5/16"....cccoiiiiiiii
142...... HBS56S-142........cccccvvviiiiininnn, Switch Cut Off Trip (Ser N0.13022310 and lower)(not show) .....
142...... MBS56S-142N........cccovvvvviinnnnnn. Switch Cut Off Trip (Ser N0.13032311 and higher) ....................
143...... TS-0050011.....ccccevviviiiiiiinnnnnn, Hex Cap SCreW.......ccovvvvveeieeiiiiieieeeeee, A'XU2"Looeiiieeeee,
144...... TS-0813021.....cccceviiiiiiiiiiiienn, Flat Head Screw (Ser N0.13022310 and lower)(not show).........
144...... MBS56S-144N........cccovvvvvvinnnnnn. Carriage Bolts (Ser N0.13032311 and higher) 5/16"x1-1/4" .......
145...... TS-0813021......ccccvvviiiiiiiiiieen, Flat Head Machine Screw ...................... T
254...... HBS56S-254........ccccccvvvviiiiiinn, SUPPOIT RO, ... s
255...... TS-0267032.....cccceiiiiiiiiiiiiiinn, Socket Set SCreW........eeiiiiiiiiinnnn 1/4"X5/16".....ccceeee.
256...... TS-0680011......ccccevvvviiiiiiinnnnn, FlatWasher ...........cccccco, 316"
257...... HBS56S-257......cccccvvviiiiiiiininnn, Hex Cap BOlt..........coooevviiiiii, 3/16"x3/8"........ceeee
258...... HBS56S-258.......ccccviieiiiiiieen, Cylinder ASSEMDBIY .......coiiiiiii e



Index Part

No. No. Description Size Qty.
259...... HBS56S-259........ccccvviviiin, Cylinder UpPer SUPPOIT.........uuuueeeeieiiiiiieeiietieieeeeieeeeeeeeeeeeneeennnnes 1
262...... TS-0050051.......cccccevviiiiiiiinnnn, Hex Cap BOlt............cooovvviiiiii, & R 2
263...... TS-0720071......ccccevviiiiiiii, Spring Washer ........cccoooeviviiiiiiiiiiiiicien, A" i, 2
300...... HBS56S-300.......ccccceviiiivirinnnnnn. SEANA TOP ..uvvvviiiiiiiii 1
............ HBS56S-300G..............ccee....... Stand Top(gray COION) ...cooeeeveeeiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeee L
301...... HBS56S-301........cccovvvvriiiienn, Working table.........ooooiii 1
............ HBS56S-301G.......................... Working table(gray color) .........ccccccieiiiiiii 1
303...... HBS56S-303........ccccvvvvvviviennnnn, Wall plate......cccooeiiieie 1
304...... HBS56S-304.........cccovvviviiinn, SWIVEl BASE(UPPET) ... 1
............ HBS56S-304G........................... Swivel Base(Upper) gray color.........ccccccevviiiiiiiiininii 1
307...... HBS56S-307....ccoviiiiiiiiiiiiiies ACINE SCIEW. ...ttt e e e e e eeas 1
308...... HBS56S-308..........ccccvvvvvvvennnnn, BUShING ..o 2
309...... TS-0680011.......cccceevvieieiinnnnnn, Flat Washer ...............cccccoo, 316" 2
310...... TS-0208081.....cccvvnveieiiiieieiinnn, Hex. Socket Head Screw ....................... 5/16"x1-1/2"................ 2
311...... TS-0081031......cccceevvvieeeieeeeenn, Hex Cap Bolt............cooooeiiii 5/16"x3/4"................... 3
312...... TS-0680032......ccccceevvveeeiiiennnn, Flat Washer ................ccccoo, 5/16".....cccciiiiiiiii 5
313...... TS-0208071....cccvveieieiiieeeeeinnn, Hex. Socket Head Screw ..............ouveee... 5/16"x1-1/4"................ 2
314...... TS-0267041........cccceeeiviiiinnn, T S Yo 1= PP 1/4"X3/8"...cceeeeeeeee 2
315...... HBS56S-315.......ccceiiieiiii, POSItioNing RING......ooooiiiiiii 1
316...... TS-0561011.......cccceeeviiinninnnnnn, HeX NUL........ooovviiiiiiiiiiiieeeeeeeeeeeeeeeeeee A 1
318...... TS-0070071......cccceeviiiiiieenen, Hex Cap Bolt...............ccooo, 1/2"%2 1/2"L..cee. 1
319...... TS-0561031.......cccceevviiiiiinnnnn, HeX NUL........ooovviiiiiiiiiiiieeeeeeeeeeeeeeeeeee 38" 1
320...... TS-0070071...cccvvvniiiieeeeieeeiiinnnn, Hex Cap BOlt.....oovieeeeeeecie e 1/2"x2-1/2"........ccou. 1
324...... HBS56S-324........cccvviiiiiiiinnn, Handle ... 1
325...... HBS56S-325....ccccccvvveeiiiieeeeen, Carriage SCreW ........uvveveveeeeveeeiiiiinneeeennns 3/8" e 1
328...... HBS56S-328.......ccccvvvvvviiininn, Switch Base (Ser N0.13022310 and lower)(not show) ............... 1
328...... MBS56S-328N.......ccccevvvinnennnnn. Switch Base (Ser N0.13032311 and higher) .........ccceeeveeeievennnnn. 1
329...... HBS56S-329.......ccccvvvvviiiiiiinnn, Cross Round Head Screw...................... 3/16"X3/8".......cceeee 2
330...... HBS56S-330.....ccccccvvveeeiiiineenn, Switch (Ser N0.13022310 and lower)(not Show) ...........cccceeeneeee. 1
330...... MBS56S-330N.......ccccvvvvinnennnn. Switch (Ser N0.13032311 and higher) ..........ccovvvviiiiiinieeeeeeeenn, 1
330-1...HBS56S-330-1.......ccccvvvvivinnnnnn. ON/OFF SWILCR ...ttt 1
330-2...HBS56S-330-2......ccccevvvviiiinnnnnn. SCIBW ..ttt ettt e ettt nnnenennnnnres 4
330-3...HBS56S-330-3......ccccvvvvririinnnnn. EleCtrical BOX ......covviiiiieieieeeeeeeeee 1
330-4...HBS56S-330-4........cccvvvvvviinnnnn. Cable CONNECLON .......eviiiiiiiiiiiieieeeeeeeeeeeeeeeeee e eeeeeeeeeeeenne 2
330-5...HBS56S-330-5......cccccvvvviiiinnnnn. SCIBW ..ttt ettt ettt sttt ettt e nennrnnnnres 2
330-6... MBS56S-330-6 ........cccevvvevrrnnnnn. Emergency Stop Switch (Ser No0.13032311 and higher) ............ 1
338...... HBS56S-338......ccccovvvviviiiiiinnnn, SCAIE ..t 1
350...... TS-0570011.....ccccevviiiiiiiiiinnnn, HeX NUL.......oooiiiiiiiiiiiiieeeeeee LA i 4
351...... TS-0050031....ccccvvevvieeerieeniinnnnn, Hex Cap BOlt....cooooeieieiiieeeeeee, 1/4"X3/4".......ccoeeenn. 4
352...... HBS56S-352.......cccccvvviiiiiiiinnnn, SCAIE Lo 1
353...... HBS56S-353......cccccvvvviiiiiiiinnnn, Cross Round Head Screw...................... 3/16"XL/2" ... 1
354...... TS-0050051.....cccceeiieeeiieeirinnnnn, Hex Cap BOlt....cooooeieieiiieeeeeee, L/A"X1" i, 2
355...... TS-0570011.....ccccevviiiiiiiiiinnnnn, HeX. NUL.......ooovviiiiiiiieee LA i 2
356...... HBS56S-356........ccccccvvvviiiinnnnnn. Hex Cap BOlt..........coooveiiiiii, 5/16"X1".....ccceviiiiin. 1
379...... HVBS462-379......cccccvvvviiiiinnnn Cross Round Head Screw...................... 1/4”-20x3/8"........cc...... 2
380...... HVBS56M-380..........ccccvvvvvvnnnn. Blade Back Safety COVEr .......ccovvvviiiiiiiiii 1
382...... HBS56S-382.......ccccvvvvviiiiiiinnnnn, Movable ViSe Plate .......ooovvviiiiii 1
383...... HBS56S-383......ccccvvvvviiiiiiinnnnn, Bracket .......oooviiiiiiii 1
384...... HBS56S-384........ccccvvvvviiiiinnnnn, Stand Complete ASSEMDIY .......uuiiii e 1
384-1...HBS56S-384-1...........cccvvvvvvennn. Side Plat@(IEft) .....uveeieiii e 1

HBS56S-384-1G ........cccevvvveeennn. Side Plate(left) gray COIOr...... ... 1
384-2...HBS56S-384-2.........ccccvvvvvnennn. Side Plate(RIGNL) .......uuimis s 1

HBS56S-384-2G .........ccccvvveeenen. Side Plate(Right) gray COIOr..........ciiiiiiiiiiiiiiiiiiisess s 1
384-3...HBS56S-384-3.........cccvvvvvverennn (@1 1o J1 == 1o TP PPPPPPPPPN 1
............ HBS56S-384-3G........c..ccceeeee.... Chip Pan(gray COIOK) ......oooiiiiiiiiiiiieeeeeeciiiiiiee e L



...HBS56S-384-4............cceneenn [l (0] 0101 Lo o] 1

HBS56S-384-4G ........c..cvuunnnen. Front Door(gray COIOr) .......coouiiiiiiiiiiiiiiiee 1
... HBS56S-384-5.........cuvvvviiiiiiinns KNOD . 1
... HBS56S-384-6...........evvvvvrrnnnnnne WHheEEl BASE .....coooiiiieieeeeeeee 1

HBS56S-384-6G........cccuvuuennnen. Wheel Base(gray COIOr).......coouiiiiiiiiiiiiiieeeeeeeeeeeeeeeee 1
... HBS56S-384-7.......ovvvvvviiiiiiinnnns Hand RO ... 1
...HBS56S-384-8...........cccvvvvrinnnn, Rubber Head SCreW........coovve i 2
.. TS-0051081....ccovvveiiieeiieeeiiienn, Hex. Head Screw.........cccceevveeevvieeiinnnnnnn. 5/16” —18x3/4” .......... 12

Part

No. Description Size Qty.

.HBS56S-384-10........c.ccevevvnennns FlatWasher .......ccooovevieiiiiiiieiiiecei 5/16"x23xt2mm......... 24
.HBS56S384-11.........ceeeennnn.. HeX.NUL.......ccooiii e, 5/167-18.......cccuveenn... 12
.TS-0051071...ccivniiieeiiieieens Hex.Head SCrew........ccooevvveeveieeviieeiennnen. 5/167-18x1-1/2"........... 4
.TS-0680031.....cccnevvneeniiieiinaennns FlatWasher .......cccooveiiiiiiiiiieiiiecei 5/16” x 23xt2mm......... 8
.TS-0561021.....cccvvnveeiiiieeeennnnn. HeX .NUL.....ooo e 5/167-18......ccceveeenneen. 4
.HBS56S-384-15.........cccceeeeennn. PlatE .. e 1
HBS56S-384-15G ..........ceuuvneeee. Plate(gray COIOr).......ooouiiiiiiiii 1
.HBS56S-384-16............ccceeunnn... (00] (o] g 1 o TS 1
HBS56S-385.......ccccvvivviiiie, Wheel Complete Assembly ... 1

... HBS56S-385-1........cevvviiviiiiinnnns WHheel ... 1

...HBS56S-385-2.......cccviiviiiiiiinnn, Flat Washer ..............cco, 5/8"X30Xt3 ......cceeeennnn. 4

...HBS56S-385-3.......ccceiiiiieiiiinnn, PiN e 3X25 2
... HBS56S-385-4.........cevviiiiiiiinnnns Wheel RO.......oooiiii 1

TS-0060061.......convvevnvieieiennnnen, Hex Head SCrew.......coevvvveeveveiiiieeenns 3/87-16x1-1/4"............. 4
TS-0680041.....cccvnvveviiereiennnnen, FlatWasher .......ccooviiiiiiiiiiiiiciecei 3/8"X20Xt2 ...ccoveeennn. 4

HBS56S-388.......cccccvvviiveveies (O o I8 Tox = 1
HBS56S-389......ccccevvviieeiiiiens ProteCt Plate .......uiiiiiieeeeee e 1
HBS56S-390........ccccvvieeiiiins RIVEL e, D2X5. i, 3
TS-081C022 .....ccvvnvevevieeeeennnnn, Cross Round Head Screw...................... 3/16” —24x3/8" ............ 1
HBS56S-393.....ccceevvvveeiiieeeeee, L AT T =N =4 o 1
TS-081C032 ....cccvvieveiiieeeenrnnnn, Cross Round Head Screw...................... 3/16”-24x1/27.............. 1

HBS56S-395........cvvvviiiiiiiinn, HeX. NUL......ooi, /167 1



MBS-56CS
50000320M

colour of strands

Litzenfarben

couleur des cordons

BK black schwarz noir

WH white weild blanc

BU blue blau bleu

YE yellow gelb jaune

RD red rot rouge

BN brown braun brun

GY grey grau gris

GNYE | green-yellow grin-gelb vert-jaune

oG orange orange orange

VT violet violett violet
meaning of symbol Bedeutung der Zeichen | interprétation

M motor Motor Moteur

S Switch Schalter Interrupteur

SB Emergency Stop Not-Aus-Schalter d'arrét d'urgence
Switch

C condenser Kondensator condensateur

E electronic unit Elektronik Einheit unité électronique

F fuse Sicherung fusible

RS reversing switch Drehrichtungsschalter commu. droite/gauche

Cs centrifugal switch Fliehkraftschalter déclencheur centrifuge

FR overload cut-off Uberlastschutzschalter | déclencheur surcharge

LS limit switch Positionsendschalter micro
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